
Your (Half Yearly Compliance Report) has been Submitted with following details

Proposal No IA/DL/MIS/211868/2021 date 16 may 2021

Compliance ID 72134443

Compliance Number(For Tracking) EC/M/COMPLIANCE/72134443/2025

Reporting Year 2025

Reporting Period 01 Dec(01 Apr - 30 Sep)

Submission Date 04-12-2025

RO/SRO Name Shri Satya Prakash Negi

RO/SRO Email jhk119@ifs.nic.in

State DELHI

RO/SRO Office Address Integrated Regional Offices Lucknow

Note:- SMS and E-Mail has been sent to Shri Satya Prakash Negi, DELHI with Notification to Project Proponent.

12/4/25, 4:54 PM Home Page

https://parivesh.nic.in/compliance/api/showData 1/1





Six Monthly Compliance Report 

for 

Development of  Commercial Complex 
[...]
Noted. 
Prior approval will be taken from the 
Ministry of  Environment, Forest and Climate 
Chage (MoEF&CC) for further expansion or 
modićcations in the Project.  

xiii. Concealing factual data or submission of  
false/fabricated data may result in revocation of  
this Environmental Clearance and attract action 
under the Provision of  Environment (Protection) 
Act, 1986. 

Noted.  

xiv. The Ministry may revoke or suspend the clearance, 
if  implementation of  any of  the above conditions 
is not satisfactory.  

Noted.  

xv. The Ministry reserves the right to stipulate 
additional conditions if  found necessary. The 
Company in a time-bound manner shall implement 
these conditions.  

Noted.  



xvi. The Regional Oące of  this Ministry shall monitor 
Compliance of  the stipulated conditions. The 
Project Authorities should extend full cooperation 
to the Oącer (s) of  the Regional Oące by 
furnishing the requisite data/ Information/ 
monitoring reports. 

Noted. Full cooperation will be given to 
Oącer of  the Regional Oące during the 
inspection for furnishing the requisite 
data/information.  

xvii. The above conditions shall be enforced, inter-alia 
under the provisions of  the Water (Prevention & 
Control of  Pollution) Act, 1974, the Air 
(Prevention & Control of  Pollution) Act, 1981, the 
Environment (Protection) Act, 1986, Hazardous 
and Other Waste (Management and 
Transboundary Movement) Rules, 2016, and the 
Public Liability Insurance Act, 1991 along with 
their amendments and Rules and any other orders 
passed by the Hon’ble Supreme Court of  India/ 
High Courts and any other Court of  Law relating 
to the subject matter.  

Noted.  

xviii. Any appeal against this EC shall lie with the 
National Green Tribunal, if  preferred, within a 
period of  30 days as prescribed under Section 16 
of  the National Green Tribunal Act, 2010. 

Noted.  

 

 



 

 

 

 

 

 

 

 

 

 

 

Annexure-I 
Copy of Adequacy report of STP 



  

 

 

 
Adequacy Report for Sewage Treatment Plant (STP) (design only) 

Commercial Complex, Najafgarh Road/ Shivaji Marg, New Delhi  

by  

DLF Home Developers Limited 

 

 

 

Commercial Complex  
Located at  

Plot no. 1 & 2 Najafgarh Road/Shivaji 

Marg, New Delhi State- Delhi 
 

Report Submitted by by 

 

 
Department of Environmental Science & Engineering, 

Delhi Technological University 

Bawana Road, Shahbad, Delhi – 110042 
 



  

 

 

 

 

 

 

 

                                                                                                                        Date: 27.10.2025 

 

 

 

 

WHOM IT MAY CONCERN  
 

It is confirmed that the undersigned has done inspection and visit at “Commercial Complex  

Located at Plot no. 1 & 2 Najafgarh Road/Shivaji Marg, New Delhi State- Delhi on July 30, 

2025 and October 3, 2025. It has been inspected thoroughly and all the components of STP 

were found adequate, based on the design, during the visit. On the basis of inspection, and the 

design parameters, the STP seems adequate to treat effluent as per the DPCC prescribed 

Standards.  

 

 

 

 

(Prof. A.K. HARITASH)  

 

 

 

 

 

 

 

 

 

 

 

 

 

HP
Typewritten text
27th October, 2025



  

 

 

1. INTRODUCTION 

 

DLF Limited (formerly Delhi Land & Finance) is an Indian commercial real estate 

development company. It was founded by Chaudhary Raghvendra Singh in 1946, and it is 

based in New Delhi, India. DLF has developed residential colonies in Delhi such as Model 

Town, Rajouri Garden, Krishna Nagar, South Extension, Greater Kailash, Kailash Colony, 

and Hauz Khas. DLF builds residential, office, and retail properties. With the passage of the 

Delhi Development Act in 1957, the local government assumed control of real estate 

development and banned private real estate developers from Delhi proper. As a result, DLF 

began acquiring land at a relatively low cost outside the area controlled by the Delhi 

Development Authority, in the district of Gurgaon, and in the adjacent state of Haryana. In 

the mid-1970s, the company started developing their DLF City project at Gurgaon. This 

included hotels, infrastructure, and special economic zones-related development projects. 

Haryana Urban Development Authority (HUDA) and DLF, in a 50:50 joint venture, have 

completed work on a 16-lane, 10.5 km road network in Gurgaon. This stretch from NH8 Toll 

Plaza to Sector 55/56 in Gurgaon with six underpasses, one flyover and freeways has 

improved traffic management in the city. To create this infrastructure facility, DLF had 

engaged Parsons Brinckerhoff for project management consultancy and construction work 

had been awarded to IL&FS. As of 31 March 2012, the company had 1,380 square feet of 

leased retail space across the country. In 2013–14, it leased out 3 million sq ft of office space 

in India. 

 

The proposed project is a development of Commercial complex at Plot No. 1 & 2 Najafgarh 

Road/ Shivaji Marg, New Delhi by M/s DLF Home Developers Ltd. The proposed project site 

had already been granted Environmental Clearance vide F. No. 21-34/2021-IA.III dated 29th 

June, 2021 for the construction for Development of Commercial Complex with built up area 

of 37,050 Sqm at Plot No. 1 & 2, Najafgarh Road/Shivaji Marg, New Delhi by M/s DLF 

Home Developers Ltd. Consent to Establish has been granted by the Delhi Pollution Control 

Committee vide Consent Order No.: DPCC/CMC/2021/5999735, dated 26.08.2021 and 

which was valid from 26.07.2021 to 25.07.2024. Thereafter, renewal to the Consent to 

Establish issued by the Delhi Pollution Control Committee vide Consent Order No.: 

DPCC/CMC/2024/11326160, dated 06.07.2024, and it is valid from 06.07.2024 to 

05.07.2025. Consent to Operate obtained was on 22.07.2025 and it is valid from 26.06.2025 

to 25.06.2030. The location of the project is represented in Fig. 1 given below. 



  

Fig. 1. Location of the DLF Commercial Complex, Shivaji Marg, New Delhi 

2. WATER REQUIREMT AND WASTWATER GENERATION 

The sewage treatment plant (STP) of a capacity of 150 KLD is designed and 

constructed in the basement of the DLF Commercial Complex for the treatment of 

wastewater/sewage generated from the complex. The estimate of water demand and 

wastewater generation from different sectors within the complex are as given at Table 1. Total 

water demand of the Commercial Complex will be 177 KLD out of which fresh water will be 

66 KLD and rest water demand of 111 KLD that is for gardening, flushing, and cooling tower 

make up water will be fulfilled from the inhouse STP treated water of capacity 150 KLD. The 

total water requirement is met through the supply of Delhi Jal Board (DJB). Approximately 

80% of used freshwater (i.e. 51 KLD), wastewater from flushing (64 KLD), and wastewater 

from colling (4 KLD) reaches the STP for treatment making up the capacity of 119 KLD for 

sewage treatment. The designed capacity of the sewage treatment plant is 150 KLD, thus 

making the peak factor of 1.25, which can treat the 150 KLD volume of wastewater, in case 

higher volumes of wastewater are generated occasionally, on some specific days. The total 

treated wastewater is subjected to recycling in flushing (64 KLD), Gardening (3 KLD), and 

use in cooling tower (44 KLD); which ultimately results in generation of 68 KLD of 

wastewater. This 68 KLD of wastewater along with 41 KLD generated from domestic use, 

and 10 KLD generated from filter backwash leads to generation of 119 KLD of wastewater, 

thus justifying the water balance (as shown in Fig. 2) 

 

 



  

Table 1. Calculated water demand and wastewater generation at DLF Commercial    

Complex, Shivaji Marg, New Delhi 

 

Particulars Population 

(Number) 

Factor 

(LPCD) 

Water 

Demand 

(KLD) 

Domestic 

(KLD) 

Flushing 

(KLD) 

Waste

water 

(KLD) 

Staff 550 45 25 11 14  

Visitors 5033 15 75 25 50  

Food Court 208 70 15 15 0  

Total Water 

Demand 
  115 51 64  

Wastewater 

generation 
   41 64 105 

Gardening   3   0 

Cooling   44   4 

Filter 

Backwash 
  15   10 

Total   177   119 

 

 

Fig. 2. Water balance of STP at DLF Commercial Complex, Shivaji Marg, New Delhi 

 

 

 



  

The STP of DLF commercial Complex at Shivaji Marg, Delhi was visited by the 

representative of Department of Environmental Science & Engineering, Delhi Technological 

University on July 30, 2025 and October 3, 2025 to confirm the existing structure, its 

dimensions as per the design criteria, hydraulic connections, the layout of different units used 

in treatment of sewage, and overall adequacy in respect of the design. A detailed discussion 

was held with Ms. Akta Chugh from DLF in regard of the units of STP, the technology being 

used, design parameters, layout, and the scheme of treatment. The layout drawings, design 

considerations, and noted dimensions of treatments units within STP were collected on the 

site. 

 

Fig. 3. The location of STP at basement-2, DLF commercial Complex at Shivaji Marg, Delhi,  

The structure of STP was constructed and various units of the plant were connected on the 

day of inspection. The functional efficiency of the STP in terms of percentage removal of 

pollutants and compliance with the prescribed standards was not within the scope of this study. 

The plant is biological-treatment based STP to be operated on membrane Bio-Reactor (MBR) 

technology. The membrane in the MB tank is yet to be installed, and was reported to be placed 

once the STP starts functioning. However, the inlet flowmeter and OCEMS were found to be 

installed on the day of inspection. There was a lean flow of wastewater to the screen chamber, 

as observed during the visit. 

 



  

 

 

 

 
 

Fig. 4. The location of STP in the premises of DLF commercial Complex at Shivaji Marg, Delhi 

 

 



  

3.  SCHEME OF TREATMENT 

The raw sewage/wastewater from various blocks/buildings reaches the STP through 

sewer lines with the gradient of slope. At the STP, the raw sewage first passes through the bar 

screens before entering the oil and grease chamber. It is then collected in the equalization 

chamber from where it is lifted to the anoxic tank. Post anoxic treatment, it goes to the 

bioreactor tank placed in series for aerobic treatment. The suspended impurities will be 

separated in the membrane bioreactor with the option of sludge removal. Post membrane 

filtration, the treated water is collected in the MBR filter tank which feeds to the softener 

followed by soft water tank. After softening, the water will be stored in a soft water tank and 

from there it will be distributed to the users point as per requirement. It is planned that treated 

water from STP after softening will be used for flushing, cooling tower, and horticulture. For 

distribution of flushing water, systems with variable speed, valves to operate, and plumbing 

for delivery type shall be installed. Additionally, two drain tanks are also provided for 

collecting the wastewater generated within the premises of STP through floor washing and 

cleaning of units. In addition to this, meters have been provided at the inlet and outlet of STP 

to monitor the value in inflowing raw sewage and outflowing treated water. 

 

 

Table 3. The treatment units, dimensions, and capacity of units within the STP 

S. No. Description Dimensions  

(in m) 

Capacity 

(m3) 

MOC 

1 Bar Screen Chamber 

(6 mm x 10 mm - 02 no.)  

1.2 x 1.0 x 0.5 SWD  

0.8 x 0.8 x 0.5 SWD 
0.6 

0.3 

RCC 

RCC 

2 Oil & Grease Chamber 3.7 x 1.43 x 1.9  10.1 RCC 

3 Equalization Tank 37.44 m2 x 2.1 m 78.6 RCC 

4 Anoxic Tank 5.29 m2 x 4.4 m 

SWD 

23.3 RCC 

5 Bioreactor Tank 20.84 m2 x 4.3 m 

SWD 

89.6 RCC 

6 MBR Tank 3.9 x 3.5 x 3.6 49.14 RCC 

7 MBR Treated Water Tank 5.29 m2 x 5.6 m 

SWD 

29.62 RCC 

8 Softener 1.0 dia. x 2.5 Hos -- MSEP 

9 Soft Water Tank 5.6 m2 x 5.6 m 

SWD 

31.36 RCC 

10 Sludge Holding Tank 4.05 x 2.9 x 2.2 

SWD 
25.8 RCC 

11 Drain sumps (02 no.) 1.0 x 1.0 x 1.0 1.0 + 1.0 RCC 

 



  

 

 

Fig. 5. The schematic layout of the 150 KLD STP at DLF commercial Complex, Shivaji Marg, New Delhi 



  

5.  DETAILS OF UNIT PROCESSES OF THE STP 

The Membrane BioReactor (MBR) technology ensures effective removal of suspended 

impurities, and decomposition of the biodegradable organic waste present in sewage to get an 

effluent and sludge having characteristics within safe limits. The details of units and processes 

are as given below: 

Coarse and fine Screen: Sewage from the premises is collected through gravity pipes into 

the screen chamber which removes floating and suspended large-size particles which may 

otherwise choke the pumps and pipe lines. 

Equalization Tank: The screened wastewater from the screen chamber then passes into the 

equalization tank to homogenize the waste water quality and to even out flow fluctuations and 

concentration of feed wastewater at constant rate to subsequent treatment units.  

Anoxic Tank: An anoxic tank in a Sewage Treatment Plant (STP) primarily removes 

nitrogen, specifically in the form of nitrates (NO3
-), through a process called denitrification. 

Denitrification is carried out by specific bacteria that convert nitrate into nitrogen gas (N2), 

which then escapes into the atmosphere. 

Bioreactor: The bioreator process uses small plastic carrier elements to provide growth sites 

for bacteria in a suspended growth medium. The carrier elements are allowing a higher 

biomass concentration to be maintained in the reactor. This increases the biological treatment 

capacity for the given reactor volume. The carrier elements shall be continuously kept in 

suspension by the aeration system. The agitation pattern in the reactor is designed to provide 

an upward movement of the carriers across the surface of the retention screen which creates a 

scrubbing effect to prevent clogging. Combination of fine and coarse bubbles are provided to 

provide oxygen as per detailing. 

Membrane Tank: The membrane tank has membrane installed in ot for the filtration of 

aerated sewage through it. The suspended solids in the tank will be filtered and collected in 

the tank.  The sludge that is collected is being transferred to sludge tank, with provision of 

sludge recycling to the bioreactor, if necessary. 

Membrane Treated Water Tank: It is to hold the membrane-treated water so that the filtered 

water gets some time for stabilization, and further oxidation of dissolved organic impurities. 

I also helps some of the remaining suspended impurities to settle, and avoid its entry into the 

treatment scheme downstream. 

Softener: the softener is a specialized treatment unit within the water treatment system in 

which the raw water is allowed to react with a resin/ion exchanger which facilitates the 

removal of hardness-inducing ions (Ca and Mg), and addition of ions (Na and K) which result 

in softening of the water. 

Soft Water Tank: The soft water tank is to hold the soft water, and to deliver it to the 

recycling points of flushing, cooling tower, and horticulture as per the demand. The excess 

water may be held in the tank, during the period when demand is lean. 

 



  

 

6.   ADEQUACY OF TREATMENT UNITS  

 

Table 4.  Detail description of the Civil Units of the STP (based on design) 

 

S. No. Description 

(Material of 

Construction) 

Dimensions  

(in m) 

Capacity 

(m3) 

Retention 

Time 

(hrs) 

Remarks 

1 Bar Screen 

Chamber  

1.2 x 1.0 x 0.5 SWD  

0.8 x 0.8 x 0.5 SWD 
0.9 0.14 Adequate 

2 Oil & Grease 

Chamber 

3.7 x 1.43 x 1.9 10.1 1.61 Adequate 

3 Equalization 

Tank  

37.44 m2 x 2.1 m 78.6 12.6 Adequate 

4 Anoxic Tank  5.29 m2 x 4.4 m 

SWD 

23.3 3.72 Adequate* 

5 Bioreactor Tank 20.84 m2 x 4.3 m 

SWD 

89.6 14.33 Adequate 

6 MBR Tank 3.9 x 3.5 x 3.6 49.14 7.86 Adequate 

7 MBR Treated 

Water Tank 

5.29 m2 x 5.6 m 

SWD 

29.62 4.74 Adequate 

8 Softener 1.0 dia. x 2.5 Hos -- -- Adequate 

9 Soft Water Tank 5.6 m2 x 5.6 m 

SWD 

31.36 5.02 Adequate 

10 Sludge Holding 

Tank 

4.05 x 2.9 x 2.2 

SWD 
25.8 4.13 Adequate 

11 Drain sumps  

(02 no.) 

1.0 x 1.0 x 1.0 2.0 0.32 Adequate 

*-Considering the low nitrogen load 

 

7.  SLUDGE WASTE MANAGEMENT 

After dewatering of the sludge with the centrifuge, the dewatered sludge will be stored in the 

designated area. The solid waste generated is to be composted, which can be used in 

horticulture and/or may be supplied to authorized vendors. 

 

 



  

 

Table 5. List of pumps and other mechanical units with size/capacity installed over the STP 

 

S. No. Item Description Size/Capacity Quantity 

1 Raw Sewage Pump 
8.12 m3/hour @15 

MWC 

2 Nos. (1w + 

1S) 

2 

Air Blowers for EQT, HST, 

Bio-Reactor with Common 

VFD 

345 m3/hour@6500 

MMWC 

2 Nos. (1w + 

1S) 

3 
MBR Sludge recirculation 

Pumps 

24.37 m3/hour 

@10MWC 
2 Nos. (1W+1S) 

4 Air Blowers for Membrane 
55 m3/hour 

@4500MMWC 
2 Nos. (1W+1S) 

5 
Permeate cum Backwash 

Pumps 

8.12 m3/hour 

@12MWC 
2 Nos. (1W+1S) 

6 Softener Feed Pump 
18.5 m3/hour 

@35MWC 
2 Nos. (1W+1S) 

7 Centrifuge Feed Pump 
1.9 m3/hour @15 

MWC 
2 Nos. (1W+1S) 

8 Citric Dosing Pump 100 LPH 1 No. 

9 DWPE Dosing Pump 30-50 LPH 1 No. 

10 Membrane B-40 7 Nos 

11 Resin T-42 No 900 Lits 1 No. 

12 UV System 9.0 m3/hour 1 No. 

13 Centrifuge-Batch Type 25 Kg 1 No. 

14 
Oil skimmer Oleophilic Belt 

type 
0-10 LPH 1 No. 

 

The capacity and number pumps and other mechanical units installed over the STP are 

adequate with respect to the design calculations. All the pumps were found installed at the 

time of inspection. 

 

8.  CONCLUSION 

 

The STP is technically (based on design) adequate to treat the generated wastewater up to 

the prescribed standards with the following conditions: 

 



  

1. Any change in the process or estimated load of the plant and machinery or technology 

must be informed to DPCC and new adequacy should be submitted to the board as per 

the norms. 

2. To comply the prescribed standards, STP operation guidelines to be followed strictly 

with trained staff and unit should maintain STP lab to regularly check the parameters. 

3. A separate adequacy be sought to derive treatment efficiency once plant is functional. 

4. Meters for use of treated water in horticulture and flushing be installed and log-books 

be maintained to claim reuse and recycling of treated sewage for designated uses. 

 

 

Photographs of the STP Commercial Complex, Najafgarh 

Road/ Shivaji Marg, Delhi 
 

 
 

 
 



  

 
 

 

 

       
 



  

 
 

 
 

 

 

 

 

 

(Prof. A.K. HARITASH) 

 

HP
Typewritten text
27th October, 2025



 

 

 

 

 

 

 

 

 

 

 

Annexure-II 
Photographs of  Rainwater Harvesting Pits 



 

 

Photographs of Rainwater Harvesting Pits 

 

 

Rainwater Harvesting Pit No. 1                     Rainwater Harvesting Pit No. 2                    

                                                                    

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

Annexure-III 
Copies of  the CTE and CTO 



DELHI POLLUTION CONTROL COMMITTEE
(Government of N.C.T. of Delhi)

4th & 5th Floor, ISBT Building Kashmere Gate, Delhi 110006
                   

(Visit us at https://www.dpccocmms.nic.in)
CONSENT ORDER

                   
Certificate No. :G-19278

                   
                   
                   

                   
                   
This Consent to Establish is hereby granted under section 21 of the Air (Prevention & Control of Pollution)
Act, 1981 and under section 25/26 of the Water (Prevention & Control of Pollution) Act, 1974 under RED
Category.This consent is subjected to terms and conditions specified overleaf.This is being issued with
reference to your application id 5999735 valid from 26/07/2021 to 25/07/2024.

Name of the unit  : Development of Commercial Complex
